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1 Purpose of Investigation

You commissioned us with testing of the friction of a surface for sports areas accqrding to DIN V
18032-2 [1]. Therefor we received one parquet panel sample (size approx. 20 &m x %0 cm) labeled

as follows:

Sample 1: “OIL WOOD TRAFFIK”

The parquet sample was prepared with “OIL WOQD TRAFFIK” according to the valid technicaldat
sheet (Item Code: OTRA001X | Rev.: 2018,11-15 | Ver: 3.0

2 Testing procedure
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